

TEST REPORT No. V-738/22**The 10th of November, 2022**

(Date)

1. CUSTOMER **SIA SILK PLASTER GROUP, Spilves iela 6, Rīga, LV-1055 Latvia**
(company name and address)
2. MANUFACTURER _____
(If not match with the customer, name and address of the producing company)
3. TEST OBJECT **SILKPLASTER liquid wallpaper "Eco Line 765"**
(Name, reference No. or description of normative document, product identifiers)
4. SAMPLES DELIVERY DATE 27 19 2022
5. TEST DATE 10 10 2022 ÷ 18 10 2022
6. TEST LOCATION **JSC "Testlita" Vilnius laboratory
Jankiškių str. 39, LT-02300 Vilnius, Lithuania**
7. SAMPLES WERE SELECTED and delivered by customer
(act number, date)
8. TEST ACCORDING TO LST EN 1542:2000
(testing ND or method description)
9. TESTING RESULTS are presented on page 2
10. DEVIATIONS FROM THE TESTING METHODS None
(if any were)
11. OTHER INFORMATION None
12. SUPPLEMENTS: None

Test results are valid only for above-mentioned objects. Test report can be duplicated or reprinted only fully.
 Part of the test report can be duplicated or distributed with permission of the laboratory.



SILKPLASTER LIQUID WALLPAPER "ECO LINE 765"**Pull-of test (LST EN 1542:2000)**

The samples were prepared according to the manufacturer's instructions. The primer was used for the preparation of the samples.

The samples were matured at room temperature for 7 days.

Circular pull-head plates with a diameter of 50 mm were used, testing machine "F10 D Easy M2004" No. 05870, which measuring range (0-10) kN, division value 0.001 MPa

Determination No.	Bond strength, MPa	Mean value, MPa	Failure							
			A	A/B	B	B/C	C	-/Y	Y	Y/Z
1	0,33	0,3				100 %				
2	0,32					100 %				
3	0,30					100 %				
4	0,29					100 %				
5	0,30					100 %				

B/C – failure between the primer and wallpaper layers

The test was carried out by leading engineer Zenonas Reika

The test report was drawn up by Roberta Povilavičiūtė

Head of JSC "Testlita" Vilnius laboratory

Liudmila Daukšienė
(signature, name, surname)

